VSD 6500/8000 FRAME BILL OF MATERIALS

LIFT P/N 511-80075-01

NO. PART NUMBER DESCRIPTION QTY NO. PART NUMBER DESCRIPTION QTY
1 001-16369-00 HHCS, 3/4-16 x 4" Grade 8 Plain 1 60 002-04230-00 Clamp, Pulley (Outer) 1
2 001-23877-00 SHCS, 1/2-20 x 1 1/2" (Black) 2 61 002-04241-01 Holder, Cable - 4" Sheave 1
3 001-26911-00 Pin, Dowel 3/16" x 7/8" 4 62 002-04245-00 Bracket, Level Leg - 4" 4
4 001-71525-00 Spring Pin, 5/32” x 1-1/8” 420 SS Slotted 4 63 002-04258-00 Spacer, 8" Frame Beam 4
5 001-29156-00 Nut, Jam Nylock %-20 18-8 SS 1 64 002-04291-00 V-Brace - 86.250" 2
6 001-33092-00 Flat Washer, SAE 3/4" Zinc 1 65 002-04351-00 Beam, 6" Frame - 108" 2
7 001-70040-00 HHCS, ".-20 X 2” 18-8 SS 1 66 002-04356-00 Beam, Side Cradle (A) 6-8000# 1
8 001-70107-00 HHCS, 3/8-16 x 1 1/4" 18-8 ss 8 67 002-04357-00 Beam, Side Cradle (B) 6-8000# 1
9 001-70110-00 HHCS, 3/8-16 X 1 3/4" 18-8 ss (NOT SHOWN IN EXP VIEWS) 4 68 003-40001-00 Grommet, Motor, VSD 4
10 001-70117-00 HHCS, 3/8-16 x 3 1/2" 18-8 ss 2 69 006-10021-00 Sleeve, UHMW Ball Screw Support 1
11 001-70118-00 HHCS, 3/8-16 x 3 3/4" 18-8 ss 2 70 006-10202-00 Pad, Wear - 1/2 x 7/8" x 2" 2
12 001-70121-00 HHCS, 3/8-16 x 4 1/2" 18-8 ss 1 71 006-10207-00 Spacer, Side Cradle Sheave 8
13 001-70123-00 HHCS, 3/8-16 x 5" 18-8 ss 1 72 006-10208-00 Spacer, Front Cradle Sheave 4
14 001-70124-00 HHCS, 3/8-16 x 5 1/2" 18-8 ss (NOT SHOWN IN EXP VIEWS) 4 73 006-11002-00 UHMW, 1/2" x 6.5" x .25" 4
15 001-70125-00 HHCS, 3/8-16 x 6" 18-8 ss 7 74 006-15016-00 Cap, Vinyl — Lg. Winch Post 1
16 001-70203-00 HHCS, 1/2-13 x 3/4" 18-8 ss 2 75 006-15500-00 Cap, Vinyl 4.500" Sq. x 1.5" 3
17 001-70207-00 HHCS, 1/2-13 x 1-1/4” 18-8 ss 1 76 006-22202-00 Sleeve, Steel 1" x 2.25" Lg. 1
18 001-70211-00 HHCS, 1/2-13 x 2" 18-8 ss 8 77 007-05013-00 Plate, End Stop (Ball Screw) 1
19 001-70212-00 HHCS, 1/2-13 x 2 1/4" 18-8 ss 3 78 007-05023-00 Bevel Gear, Top 1:1 4
20 001-70213-00 HHCS, 1/2-13 x 21/2" 18-8 ss 1 79 007-05068-00 Clevis, Lifting Cable Pulley 1
21 001-70215-00 HHCS, 1/2-13 x 3" 18-8 ss 2 80 007-05079-01 Screw, Bevel Gear Adjustment 4
22 001-70219-00 HHCS, 1/2-13 x 4" 18-8 ss 14 81 007-05126-00 Fitting, Grease M8 X 1 (Flush) 2
23 001-70223-00 HHCS, 1/2-13 x 5" 18-8 ss 6 82 007-05222-00 Key, 1/4" SQ x 3" Long 1
24 001-70225-00 HHCS, 1/2-13 x 6" 18-8 ss 1 83 007-05224-00 Coupler, Rigid 1" x 2" x 3" 1
25 001-70363-00 HHCS, 3/4-10 x 21/2" ss 4 84 007-05500-00 Pin, Sheave - 1" x 6.688" 1
26 001-70365-00 HHCS, 3/4-10 x 3" ss 4 85 007-07625-01 Sheave, 4" Clamp 1
27 001-70394-00 HHCS, 3/4-16 x 2" ss 1 86 007-07626-00 Sheave, 2" Clevis 1
28 001-70817-00 Nut, 3/4-10 Jam ss 7 87 007-07704-00 Spacer, 1.297 Side Cradle 4
29 001-70819-00 Nut, 1"-8 Jam ss 2 88 007-07705-00 Sk , 1.938" Front Cradle 2
30 001-70861-00 Nut, Nylock 5/16-18 - Alum. 8 89 007-07708-00 Sk , Pulley 6000-8000# 2
31 001-71017-00 Flat Washer, 3/8" SAE ss 18-8 (NOT SHOWN IN EXP VIEWS) 8 90 007-09106-00 Cable, Side Leveling - 190" 2
32 001-71021-00 Flat Washer, 1/2" 18-8 SS 3 91 007-09111-00 Cable, Front Leveling 219.75" 1
33 001-71022-00 Flat Washer, 1/2" USS ss 18-8 32 92 007-09161-00 Cable, Lifting - 237.0" 6-8000# 1
34 001-71024-00 Flat Washer, 5/8"x1.25"x.060 SS 16 93 007-15024-00 Bevel Gear, Bottom (Fab) 4
35 001-71027-00 Flat Washer, 2" USS ss 18-8 4 94 007-93534-00 Nut, Round M30 x 1.5 (Zinc Plated) 1
36 001-74404-00 CB, 5/16-18 x 5" ss 18-8 8 95 011-15015-00 Ball Screw, 40-10 mm 1930.4 mm 1
37 001-76069-00 Flat Washer, 5/8 (Lift) Nylon 8 96 111-00139-01 Ass'y, Front Cradle Beam -127" 1
38 001-76071-00 Nut, Nylock 3/8-16 Alum. 29 97 111-00140-00 Weldment, 14" Sand Pad 4
39 001-76072-00 Nut, Nylock 1/2-13 Alum. 36 98 111-00188-03 Ass'y, Side Cradle VSD6-10K Std. (R) 1

40 002-00076-01 Post, Corner Lifting "A" 1 99 111-00189-03 Ass'y, Side Cradle VSD6-10K Std. (L) 1
41 002-00077-01 Post, Corner Motor "B" 1 100 111-00198-00 Ass'y, 7" Lifting Sheave 2
42 002-00078-01 Post, Corner "C & D" 2 101 111-00199-00 Ass'y, 6" Side Level Sheave 4
43 002-04032-00 U-Clamp, Side Cradle 4 102 111-00200-00 Ass'y, 7 1/4" Sheave 2
44 002-04202-00 Beam, 8" Frame - 118" 2 103 111-00249-00 Ass'y, Ball Nut Block 6-8000# 1
45 002-04204-00 Clamp, Cradle - 1.75" 7 104 111-00251-00 Ass'y, Cradle Guide 4
46 002-04205-00 Clamp, Cradle Lift - 3.875" 1 105 111-00311-00 Ass'y, Bearing Block w/ Bearing 1
47 002-04893-00 Clamp, Frame (Lifting) - 8" 1 106 111-00423-01 Weldment, Inner Leg 6-8000# 4
48 002-04208-00 Clamp, Frame (Outer) - 8" 3 107 111-00424-01 Ass'y, Inner Leg 6-8000 4
49 002-04209-00 Clamp, Frame (RF LR) 4 2 108 111-00425-01 Ass'y, Corner Post "A" Lifting 1
50 002-04210-00 Clamp, Upper (Universal) - 4" 2 109 111-00426-01 Ass'y, Corner Post "B" Motor 1
51 002-04211-00 Clamp, Upper (Front) - 4" 1 110 111-00427-01 Ass'y, Corner Post "C" 1
52 002-04212-00 Clamp, Upper (Rear) 1 111 111-00428-01 Ass'y, Corner Post "D" 1
53 002-04215-00 Beam, End Cradle (127" ) 1 112 111-00429-01 Weld't, Ball Screw Tube 6-8000# 1
54 002-04216-00 Clamp, V-Brace (Male) 1 113 111-00430-01 Ass'y, Ball Screw Tube 6-8000# 1
55 002-04217-00 Clamp, V-Brace (Female) 1 114 111-60750-01 Ass'y, Limit Switch 6000-8000 Pon. 1
56 002-04223-01 Clamp, 4.5" Ball Screw 6-8000 VSD 1 115 911-08501-00 Beam, Cradle 3.125x 8 - 127" 1
57 002-04224-00 Clamp, Pulley (Inner) 1 116 911-10501-00 Spacer, 6" Frame Beam - 2.203" 4
58 002-04226-00 Guide, Cradle 2 117 911-21302-00 Canopy Insert, Lrg. Lift — 44” 1
59 002-04227-00 Clamp, Frame (LF RR) (Welded to Corner Post) 2 118 001-76354-00 Nut, 3/4-10 Alum. 1

119 001-71077-00 Lock Washer, 3/4” Split SS 1

33




VSD 6500/8000 FRAME BILL OF MATERIALS - SUB-ASSEMBLIES

LIFT P/N 511-80075-01

34

NO. PART NUMBER DESCRIPTION QTY NO. PART NUMBER DESCRIPTION QTY
96 111-00139-01 Ass'y, Front Cradle Beam -127" 1 109 111-00426-01 Ass'y, Corner Post "B" Motor 1
26 001-70365-00 HHCS, 3/4-10 x 3" ss 2 17 001-70207-00 HHCS, 1/2-13 x 1 1/4" 18-8 ss 1
28 001-70817-00 Nut, 3/4-10 Jam ss 2 30 001-70861-00 Nut, Nylock 5/16-18 - Alum. 2
53 002-04215-00 Beam, End Cradle (127") 1 32 001-71021-00 Flat Washer, 1/2" 18-8 SS 1
72 006-10208-00 Spacer, Front Cradle Sheave 4 33 001-74404-00 CB, 5/16-18 x 5" ss 18-8 2
88 007-07705-00 Sy , 1.938" Front Cradle 2 39 001-76072-00 Nut, Nylock 1/2-13 Alum. 1
90 007-09111-00 Cable, Front Leveling 219.75" 1 41 002-00077-01 Post, Corner Motor "B" 1
101 111-00200-00 Ass'y, 7 1/4" Sheave 2 59 002-04227-00 Clamp, Frame (LF RR) (Welded to Corner Post) 1

74 006-15016-00 Cap, Vinyl — Lg. Winch Post 1

NO. PART NUMBER DESCRIPTION QTY 107 111-00424-01 Ass'y, Inner Leg 6-8000 1
98 111-00188-03 Ass'y, Side Cradle VSD6-10K Std. (R) 1 117 911-21302-00 Canopy Insert, Lrg. Lift — 44” 1
25 001-70363-00 HHCS, 3/4-10 x 21/2" ss 2
28 001-70817-00 Nut, 3/4-10 Jam ss 2 NO. PART NUMBER DESCRIPTION QTY
67 002-04357-00 Beam, Side Cradle (B) 6-8000# 1 110 111-00427-01 Ass'y, Corner Post "C" 1
71 006-10207-00 Sy , Side Cradle Sheave 4 30 001-70861-00 Nut, Nylock 5/16-18 - Alum. 2
73 006-11002-00 UHMW, 1/2" x 6.5" x .25" 2 33 001-74404-00 CB, 5/16-18 x 5" ss 18-8 2
87 007-07704-00 Spacer, 1.297 Side Cradle 2 42 002-00078-01 Post, Corner "C & D" 1
90 007-09106-00 Cable, Side Leveling - 190" 1 49 002-04209-00 Clamp, Frame (RF LR) (Welded to Corner Post) 1

101 111-00199-00 Ass'y, 6" Side Level Sheave 2 75 006-15500-00 Cap, Vinyl 4.500" Sqg. x 1.5" 1

104 111-00251-00 Ass'y, Cradle Guide 2 107 111-00424-01 Ass'y, Inner Leg 6-8000 1

NO. PART NUMBER DESCRIPTION QTY NO. PART NUMBER DESCRIPTION QTY
99 111-00189-03 Ass'y, Side Cradle VSD6-10K Std. (L) 1 111 111-00428-01 Ass'y, Corner Post "D" 1
25 001-70363-00 HHCS, 3/4-10 x 21/2" ss 2 30 001-70861-00 Nut, Nylock 5/16-18 - Alum. 2
28 001-70817-00 Nut, 3/4-10 Jam ss 2 33 001-74404-00 CB, 5/16-18 x 5" ss 18-8 2
66 002-04356-00 Beam, Side Cradle (A) 6-8000# 1 42 002-00078-01 Post, Corner "C & D" 1
71 006-10207-00 Sk , Side Cradle Sheave 4 59 002-04227-00 Clamp, Frame (LF RR) (Welded to Corner Post) 1
73 006-11002-00 UHMW, 1/2" x 6.5" x .25" 2 75 006-15500-00 Cap, Vinyl 4.500" Sq. x 1.5" 1
87 007-07704-00 Spacer, 1.297 Side Cradle 2 107 111-00424-01 Ass'y, Inner Leg 6-8000 1
90 007-09106-00 Cable, Side Leveling - 190" 1

101 111-00199-00 Ass'y, 6" Side Level Sheave 2 NO. PART NUMBER DESCRIPTION QTYy

104 111-00251-00 Ass'y, Cradle Guide 2 113 111-00430-01 Ass'y, Ball Screw Tube 6-8000# 1

1 001-16369-00 HHCS, 3/4-16 x 4" Grade 8 Plain 1

NO. PART NUMBER DESCRIPTION QTY 2 001-23877-00 SHCS, 1/2-20 x 1 1/2" (Black) 2

107 111-00424-01 Ass'y, Inner Leg 6-8000 1 5 001-29156-00 Nut, Jam Nylock %:-20 18-8 SS 1
3 001-26911-00 Pin, Dowel 3/16" x 7/8" 1 6 001-33092-00 Flat Washer, SAE 3/4" Zinc 1
4 001-71525-00 Spring Pin, 5/32” x 1-1/8” 420 SS Slotted 1 7 001-70040-00 HHCS, %.-20 x 2” 18-8 SS 1
32 001-71024-00 Flat Washer, 5/8"x1.25"x.060 SS 4 13 001-70123-00 HHCS, 3/8-16 x 5" 18-8 ss 1
34 001-71027-00 Flat Washer, %2” USS ss 18-8 1 16 001-70203-00 HHCS, 1/2-13 x 3/4" 18-8 ss 2
37 001-76069-00 Flat Washer, 5/8 (Lift) Nylon 2 21 001-70215-00 HHCS, 1/2-13 x 3" 18-8 ss 2
62 002-04245-00 Bracket, Level Leg - 4" 1 32 001-71021-00 Flat Washer, 1/2" 18-8 SS 2
78 007-05023-00 Bevel Gear, Top 1:1 1 34 001-74423-00 CB 1/4-20 x 2" ss 18-8 1
80 007-05079-01 Screw, Bevel Gear Adjustment 1 35 001-75001-00 Nylock, 1/4-20 Alum. 1
94 007-15024-00 Bevel Gear, Bottom (Fab) 1 38 001-76071-00 Nut, Nylock 3/8-16 Alum. 1

106 111-00423-01 Weldment, Inner Leg 6-8000# 1 39 001-76072-00 Nut, Nylock 1/2-13 Alum. 2

69 006-10021-00 Sleeve, UHMW Ball Screw Support 1

NO. PART NUMBER DESCRIPTION QTY 76 006-22202-00 Sleeve, Steel 1" x 2.25" Lg. 1

108 111-00425-01 Ass'y, Corner Post "A" Lifting 1 77 007-05013-00 Plate, End Stop (Ball Screw) 1
29 001-70819-00 Nut, 1"-8 Jam ss 2 81 007-05126-00 Fitting, Grease M8 X 1 (Flush) 2
30 001-70861-00 Nut, Nylock 5/16-18 - Alum. 2 82 007-05222-00 Key, 1/4" SQ x 3" Long 1
36 001-74404-00 CB, 5/16-18 x 5" ss 18-8 2 83 007-05224-00 Coupler, Rigid 1" x 2" x 3" 1
40 002-00076-01 Post, Corner Lifting "A" 1 92 007-09161-00 Cable, Lifting - 237.0" 6-8000# 1
49 002-04209-00 Clamp, Frame (RF LR) (Welded to Corner Post) 1 94 007-93534-00 Nut, Round M30 x 1.5 (Zinc Plated) 1
57 002-04224-00 Clamp, Pulley (Inner) 1 95 011-15015-00 Ball Screw, 40-10 mm 1930.4 mm 1
60 002-04230-00 Clamp, Pulley (Outer) 1 103 111-00249-00 Ass'y, Ball Nut Block 6-8000# 1
75 006-15500-00 Cap, Vinyl 4.500" Sqg. x 1.5" 1 105 111-00311-00 Ass'y, Bearing Block w/ Bearing 1
84 007-05500-00 Pin, Sheave - 1" x 6.688" 1 112 111-00429-01 Weld't, Ball Screw Tube 6-8000# 1
89 007-07708-00 Spacer, Pulley 6000-8000# 2 114 111-60750-00 Ass'y, Limit Switch 6000-8000 Pon. 1

100 111-00198-00 Ass'y, 7" Lifting Sheave 2

107 111-00424-01 Ass'y, Inner Leg 6-8000 1




VSD 6500/8000 FRAME EXPLODED VIEW MAIN NOTE:

LIFT P/N 511-80075-01 ADDITIONAL VIEWS ON

PAGES 36-40

VIEW A

- /
o/

!/

/’ /‘

VIEW 1

VIEW 7

G ///

VIEW 4

. VIEW 9 VIEW Bﬁ,,f
@ = = e

%

35




VSD 6500/8000 FRAME EXPLODED VIEWS 1-4

LIFT P/N 511-80075-01

—

<=

VIEW 1

VIEW 2

NOTE

VIEW 4):

CORNER
“B” 1S
SHOWN.
BOTTOM
BOLT
(MARKED)
IS
REPLACED
WITH ITEM
23 AT
CORNER
“D”. FOR
CORNER
“C” SAME
ITEMS ARE
USED AS
SHOWN
IN VIEW 4.

VIEW 4

36




VSD 6500/8000 FRAME EXPLODED VIEWS 5-7

LIFT P/N 511-80075-01

37




VSD 6500/8000 FRAME EXPLODED VIEWS 8 & 9

LIFT P/N 511-80075-01

NOTE (VIEW 9):

CORNER “D” IS SHOWN IN THIS VIEW. FOR CORNERS “B”
& “C", ITEMS 26, 28, 72, 88 AND 102 ARE EXEMPT. ITEMS
53 & 96 ARE REPLACED WITH ITEM 115.

CORNER POSTS
IIB”’ IIC”’ & IIDI/

38




VSD 6500/8000 FRAME EXPLODED VIEWS 10 & 11

LIFT P/N 511-80075-01

"!&\.‘,\ VIEW 10

T G ® @ ﬁ (BE)
L 3@ /.

VIEW 10 i
(G

( €

VIEW 12

VIEW 11

39




VSD 6500/8000 FRAME EXPLODED VIEW 12

LIFT P/N 511-80075-01

CORNER POSTS

IIAII’ ”B”, IICII’ & IIDII




